
AFWL-TR.71-184 AFWL-TR.
71-184

0 0 0

SUMMARY OF COMMERCIALLY AVAILABLE
WATER PURIFICATION SYSTEMS

John T. O'Connor Vernon L. Snoeyink

University of Illinois

James A. Mahoney

Air Force Weapons Laboratory

TECHNICAL REPORT NO. AFWL-TR-71-184

Jun. '1972

AIR FORCE WEAPONS LABORATORY
Air Force Systems Command

Kirtland Air Force Base

Now Mexico

NATIOY'Al, TECHNICAL 1
INFP!,ATINJSERVICE

Approved for public release; distribution unlimited.



AFWL-TR-71-184

AIR FORCE SPECj.L.W~t .fS CENTER
Air Force Systems Command

Kirtland Air Force Base
New Mexico 87117

When US Government drawings, specifications, or other data are used for
any purpose other than a definitely related Government procurement operation,
[...]
chemicals or other treatment of the water Is re-,ired.

The total costs o' water treatment by ultrafiltration have been

estimated by Dorr-Oliver using a flux of 20 gallons per sq ft per day and a

40

.. .. ... ... _ ._ _. _ o ... ... .,;. _ , : ...... I



%3

-1 -

s to 3o

h. -

-5 3

as

C 00

10 ota
_ .

Plant Size, thousonde of gallons per day

Figure 13. Ultrafiltration Plant Installed Costs

41-



7011

so 
1____ 160

63,

"so

340 I40

04e4

20 
F/

IGO

Plant Size , thousands of gallon per dayj

Figure 14 Ultrafiltration Plant Specifications

42



-WMWMWA

74



membrane life of 6 months (Fig. 16). For a 30,000 gpd plant, the total

cost would be on the order of $1.00 per 1,000 gallons.

One could safely say that while the ultrafiltration process is very

promising, it is still under development. It is conceptually simple,

effective n removing organic as well as biological contaminants, and should

be "fail-safe." Many of its features would make it attractive for military

application. However, its present cost is high, as the manufacturers

recognize. They are making intensive efforts to improve membrane

technology so as to increase both the flux rate and, more particularly,

the life of the membrane.

6. WESTINGHOUSE ELECTRIC CORPORATION - INFILCO DIVISION

a. Accelapak Water Treatment Plant

Infilco produces a complete water treatment plant, which produces

potable water softened if required, for domestic or industrial use. The

plants have capacities in the range of 40,000 to 500,000 gals/day. They

are all of modular design with simple automatic controls and few moving

parts to assure dependability with minimum operating attention and

maintenance.

The Accelapak Water Treating Plant consists basically of the

following components, selected and sized to match the desired flow rate:

(I) Infilco Accelator (solids contact unit and clarifier), Figure 17.

(2) Sand filtration unit.

(a) One, two, or three-bay rectangular gravity filter.

(b) One or two round gravity filters.

(c) Two or three pressurized filters (with surge tank).

44



all

00

we~ 1otgvloul10 1O

45-



cc 71

41

R 0'

IfI

tjj
w Q

J. n

_ __j

a. U.

z 70

464



(3) Lime slurry feeder.

(4) Solution feeder assembly.

Included as options are such Items as;

(1) Pressure filter booster-backwash pump.

(2) Gravity filter backwash pump.

(3) Interconnecting piping to pump.

(4) Effluent control valve for pressure filters.

Where the water is to be softened, hydrated lime or lime and soda

ash are used. Corrosion-resistant feeders are furnished for accurate

automatic feeding of these alum or iron salts, hypochlorite solution, coagulant

aids or limestone. The Accelapak Water Treatment Plant is shown in Figure 18.

Rain Water

Lime Filter
Solution Feeders Feeders Accelotor Booster (3-Boy, Rectangular,Pump Gravity-Type)

Figure 18. Accelapak Water Treatment Plant

Infilco Accelators are currently being used by the Services. This

type of equipment Is normally used at a fixed installation such as an air

base or headquarters organization. At Osan Air Base, South Korea, a total

quantity of 2.25 mgd of treated water is produced utilizing several Accelators

in conjunct ion with rapid sand filters.

47



One Accelapak unit is designed for 50 gpm (72,000 gallons per day).

It costs approximately $20,000 and weighs 25,000 pounds empty. Occupying

160 sq ft of surface area, it consists of two tanks, each 4 ft in diameter

by 8 ft high; one tank 8 ft in diameter by 8 ft 6 in. high and several small

assemblies consisting of raw water control equipment and chemical feeders.

A total of approximately 5 horsepower, 50/60 cycle, are required to operate

the plant and roughly 40 man hours are required to assemble it.

b. JBAS Treatment Plant

The Infilco Division also manufactures the "JBAS," a complete

packaged water treatment plant, designed for the beverage industry. It

employs an Accelator unit plus pressurized filter units, arranged in series.

The.first filter unit contains sand, and the second, activated carbon. The

..AS is tailored to operate at a constant rate to produce a high quality water.

Units are sized to produce roughly 20,000 to 78,000 gallons per day.

The Infilco Division produces a variety of water treatment units with

which an effective bare-base water treatment plant could be synthesized.

c. Reverse Osmosis

The Heat Transfer Division of Westinghouse Electric Corporation has

developed a 10,000 gpd reverse osmosis unit for desalting brackish water.

The unit weighs 6,000 pounds, consumes 7.5 horsepower (440 - V, 3 phase),

operates over a pressure range of 300-400 psi and a temperature range of

40-100*F. It has dimensions of roughly 14 ft 6 in. by 6 ft 8 in. and is

designed to receive water of up to 5,000 mg/I total dissolved solids. It A

will reject from 90 to 98% of the dissolved solids, over 99% of bacteria and

virus particles and 100% of colloidal material. However, the water may

require pre-treatment for pH adjustment before entering the reverse osmosis

unit to avoid membrane fouling.

48



The membrane employed in the Westinghouse System is a tubular

membrane supported on a porous resin-bonded sand matrix. It provides a

flux of about 16 gpd/sq ft at between 300-450 psi, according to the

manufacturer.

7. IONICS, INCORPORATED

Ionics, Incorporated has developed the electrodialysis, or "Electric

Membrane" process for the removal of excess dissolved salts and minerals

from saline waters. The electrodialysis process is particularly efficient

in the treatment of "brackish" waters.

Electrodialysis is a process using electrodes and semipermeable

membranes (Fig. 19) that permit the passage of either cations or anions.

In electrodialysis, the basic unit is the cell-pair, consisting of a

cation and an anion-permeable membrane separated by a spacer for guiding

the liquid flow. Many cell-pairs are combined to form a "stack" which

includes two electrodes connected to a direct current source. When current

is applied across the stack, positive ions move in the direction of the

negative electrode (cathode) and the negatively charged ions move towards

the anode. As illustrated in Fig. 19, the cation-permeable membrane allows

only positive ions to pass through. Similarly, negative ions only pass

through the anion-permeable membrane. In every other compartment, one

stream is being diluted (product) and in the alternate compartment another

stream is concentrated.

One of the notable features on Ionic's electrodialysis equipment is

polarity reversing. Controlled by a tiner, the electrodes reverse every 15

minutes. The anode becomes the cathode and vice versa. The purpose of this

reverse polarity is to prevent scale build-up on the negative electrode

(cathode). At the cathode, hydrogen gas is evolved and hydroxyl ions are

49



I

left in the solution. At the positive electrode (anode) a reaction takes

place resulting In the evolution of chlorine and oxygen gases which will not

cause scaling of the elctrode. The waste stream is always routed past the I

cathode compartment to flush the alkaline solution and prevent scaling.

S&MINE WATER IN4

(A) (C) (A

, I'"---

CO[S PRODUCTE IAE "II
FRESH PRODUCT WATER =

Fig,!re 19. Electrodialysis Process ,

Other innovations include the use of plastic and non-ferrous materials,

especially for piping, to improve reliability; electrodes with a base metal

of columbium which are plated with platinum for longer life; the use of

automatic controls; and moided spacers in the stack for more efficient

operation.

The largest system that Ionics produces is the Aquamite V-2 with a

daily capacity of 14,000 to 20,000 gallons. There is a 90-95% removal of

minerals from feed water containing up to 6,000 mg/i total dissolved

solids. Of the raw water pumped, 80 percent is recovered as potable watLr.

Shipping weight of the unit is 3,000 pounds. It has dimensions of

II ft by 3 ft 6 in. by 5 ft high. Electrical requirements are 230/460-V, I
3 phase, 20 KVA.

5
50



ch 06v

0 .I Cl 00
0 -T

Q 0 - 0 C 0
DN m 0 - T * A

L.
L S .0. 0 C4'O

Go

m0

::- 0 0 ) 0 .N 0
o' up FL ..r

AL rc- cx N -

at CD

o ~.C *'

ONG 0. .0 - 0

LU ^ m. 0 *- 0

40) xC N Nt I ~
- N

mU Ch -E 0.
I-. Ch 0. 0T .0 0.0

Q.. I N 0CNL 0
Lr% %0

I- LiN NAC1

FAA

0.0

0A AA~ 0 9

o E .- L. c L*

u 0 .- X L 2 4, a-

C~L 0L w 4! C E

'4-. 0 U) 51



8. PERMUTI" COMPANY I

a. Package Water Treatment System

Permutit package plants are available in a range from 14,400 (10 gpm) i

to 144,000 (100 gpm) gallons per day. The systems are reportedly capable

of treating any raw water which can meet USPHS minimum standards for use as

a potable water source. When the plant Is properly operated, it will con-

dltion such waters so that the finished effluent consistently surpasses I

USPHS standards for safe drinking water. For water of higher quality, an

aeration, degasification, ion exchange softening or demineralizing step can

be appended to the basic plant. i

The basic plant provides for chemical feed, solids contact and

s -tIing in the "precipitator," and pressurized or gravity filtration. The

units are preassembled at the factory. The chemical feeders are plastic- i

lined tanks that provide for feeding coagulants, alkalis, or hypochlorite , I
solutions (Fig. 20).

The standard equipment on the precipitator includes the agitator 1

drive assembly and motor, flowmeter, float-operated control valve, sampling

sink, sample cocks, and test set. Both the agitator and reducer are factory

assembled and installed.

The filter can either be pressurized or gravity type with an

automatic backwash. Permutit offers an automatic valveless gravity

filter, as well as a standard gravity filter.

b. Reverse Osmosis

Permutit also offers a reverse osmosis unit employing the DuPont

"Permasep" hollow fiber permeator. Some performance specifications for the

module are given in Table VII. The assembly is shown in Figure 21.

52



r 44. 1
I

-~ I
-, IC '1
~'L~ ~

I
T

w ~ -~ I
a - II -'

- I -~ 4.D
a - -. 4,4 1

a '~

-- I 4.D

II C
4)

4.'

II- Ii
~ I..

I-

1W I 4)
A.~. S 

-~

~ ~ I.I

~ a
I ~i 4.'

I ~
I V

£ I 0

I Cd

II

~Lj9t
/

'1 I

I

53 jI
I



0) C

- 0

I< Im car-

o~L Li4- )

4.)

L)L

c. C; 1-

I. I-
W mL

Cl ma 4) )
r CC 06

54)



9. GULF ENVIRONMENTAL SYSTEMS COMPANY

Gulf Environmental Systems Company is composed of the ROGA Systems

Division in San Diego, California and Gulf Degremont in Liberty Corner,

New Jersey. ROGA Systems is a manufacturer of reverse osmosis equipment.

Gulf Degremont offers other standard water treatment equipment such as high

rate filtration units and clarifiers for municipal applications.

Reverse osmosis systems currently manufactured in San Diego range

in capacity from a few huidred gallons to several thousand gallons per day.

The following are general capital costs for various sizes of reverse

osmosis plants. Each system is composed of a pre-treatment section for

conditioning the acidity of the feedwater, a high-pressure pumping

assembly to pressurize the conditioned influent to 400 - 700 psi, and a

module pressure vessel assembly composed of the required number of

pressure vessels to meet system capacity. A

TABLE VIII

SIZE, CAPACITY AND COST DATA FOR "ROGA" SYSTEMS 4

Unit Size (pd) Approx. Approx. Approx.
Cost (S) Shipping Siz2,ft

Weight (1h)

10,000 18,000

20,000 26,000

30,000 34,500 ?,500 20 Y7 x4

50,000 49.000 4,600 20 xlO x 4

100,000 95,000

250,000 206,000

10. AJAX INTERNATIONAL CORPORATION

Aiax is a manufacturer of reverse osmosis eauip.-ent which is skid-mounted.

They note that Lhe feed water usually must be clarified by cnnventional

56I 56



PI

I
rA

Figure 21. Skid-mounted Permasep
Permeator Assembly

55



clarification processes and the pH must be reduced to between 6.0 and

6.5 prior to application to the reverse osmosis modulcs. For the latter

purpose, the reverse osmosis unit has built-in pumps for feeding chemicals

for pH adjustment. Polyphosphates are also added to inhibit scale formation.

Ajax employs the "ROGA" spiral wound reverse osmosis modules

manufactured by Gulf Environmental Systems Company. Unit capacities range

from 500 to 250,000 gpd. The 100,000 god unit weighs 11,800 pounds.

Roughly 6-7 KWH are required per 1,000 gpd produced at 75% recovery of

'feed in the permeate. Sodium hexametaphosphate costs are placed at

$0.02/1,OOC gallons (Fig. 22).

Membrane life is estimated at 3 years.

H1. AQUA-CHEM INCORPORATED

Aqua-Chem manufactures spray-film vapor compression distillation plants

with capacities of 4,800, 7,200, and 9,600 gpd. The unit costs are $23,000,

$27,000, and $33,000, respectively.

They also manufacture reverse osmosis units of 1,000 to 300,000 gpd

capacity. A 14,400 gpd unit costs $42,000.

12. CALIFORNIA FILTER COMPANY (Calfilco)

Calfilco manufactures many water treatment components Including solids

contactor. reactors, horizontal pressure filters, vertical activated carbon

filters and package water treatment plants having capacities up to 60 gpm

(86,400 gpd). The largest (60 gpm) unit weighs 7,700 pounds. Its filter

media weighs 9,600 pounds. It consists ofa 5ft diameter detention tank, a 5

ft diameter pressurized sand filter, anda k5ft diameter carbon filter unit.

Calfilco also makes fully automated "packaged mixed-bed demineralizers"

of up to 60 gpm capacity. The shipping weight is 4,900 pounds.

57

-!. w-t t " -. ''r



1. Pump Imultiltage 10. Blend If..d ir
centrifugal) meat*) con

2. Pump motor (optional)
3. Pessue ~11. Feod pressure g -IM before

3 . P r s m v s e eosi q s a f e t y f i l t e r s
modules 12. Feed pressure gouge after

4. Safety pref iter% 13. 14.glvpiessute gage before.
5. Chemical additive injection "n after modules Itwo

PUMPQ needle gauge)

5. Oniolf switches 14. Pefreate conductivity
7. Electrical control boxt (optional)

8. Pressure control vstve 16. High..pessure line

9. Recy~cle control valve 115. Permeate line

rigure 22. Ajax Reverse CSnu i 5 Plant

LM8



13. COSMODYNE CORPORATION

The Cosmodyne Corporation has manufactured an ion exchange unit for

the U. S. Army Mobility Equipment Research and Development Center. It

was a transportable 72,000 gpd ion exchange unit weighing 7,200 pounds.

It had dimensions of 10.7x7. 6 ft. The company also manufactures reverse

osmosis units up to 100,000 gpd capacity.

14. DESALINATION SYSTEMS, INC.IIThe company produces a reverse osmosis package unit of 300 and 2,000

gpd capacity. The units cost $1,200 and $3,000,respectively.

15. E. I. DUPONT DE NEMOURS AND COMPANY

In addition to manufacturing the "Permasep" permeators or modules,

DuPont had produced a pilot plant weighing 3,350 pounds and producing

- 7,000-10,000 gallons per day. The unit cost is $13,600. It is 4'6"x3'x6'6".

It employs a 220/440V,3-phase, 60-cycle power supply to drive a 10-horse-

power motor.

i6. FOR-:.MOST WATER SYSTFMS COMPANY

This nutacL;irer prodices the "Watermaker," a desalination unit

.which t:.t;lize5 the wag.e heat from a fresh-water cooled engine as its

primjry hezt sz urce. Eat; S "ors,.'xwer of engine load rejects sufficient

eoerg; to proiuce I ga!)on of desalteC water. The largest evaporation

unit is czpvhie of p'ro-c>;ig abs.ut 9,600 gpd It would require a 2,000

horse;,-.,er engine load hcat srrorce to be self-sus'aining. The weight of

the unit :s 1,340 Pc-,,rd" an.; t!-e .ir,ers,on5 are, 3 x 3.5 x ft.

I). HA' ,AN CORPORA71Oht

.Har/Van proJuce5 a fully autom.itic diatou-3:eous ejrth filtration

s5,stem. Filte- elenents are sertic.-i discs ho'Jse I . pr* e ssure vfssel.

Autornati,' ;L,jd.e remoc-a and otyin9 s an inportp-t feature Of the uni.



18. HAYWARD FILTER COMPANY

The Hayward Filter Company markets a pressure filter supplied with

a variety of media. Different media are used for iron and manganese,

chromate, mercury, arsenate, phosphate, and selenium removal.

Flow rates of 20 gpd per sq ft are reportedly possible through the